
 

 

State Water Resources Control Board 
Division of Drinking Water 

March 8, 2024 PWS No. 3110034 

Don Elias 
General Manager 
P.O. Box 6857 
Auburn, CA 95604 
 

2024 COMPLIANCE INSPECTION OF THE CHRISTIAN VALLEY PARK 
COMMUNITY SERVICES DISTRICT PUBLIC WATER SYSTEM (PWS NO. 3110034)  

 

On February 15, 2024, Michael Tolin, P.E. of the California State Water Resources 
Control Board Division of Drinking Water, accompanied by Christian Valley Park 
Community Services District staff, inspected the Christian Valley Park Community 
Services District public water system (PWS No. 3110034). 

Attached to this letter you will find a copy of the Compliance Inspection Report that 
documents inspection findings.  Please review the enclosed report and respond to 
[...]
Has the water system responded to previously noted deficiencies (Yes/No): Yes  
Did the inspection reveal new deficiencies (Yes/No): Yes, see discussion for more details. 
Short discussion: Before the Inspection, the Operator sent a text mentioning a post-chlorination injection pump 
became “air-locked” and failed to suction hypochlorite chemical.  As a result, the free chlorine residual dropped to 
0.2 mg/L of free chlorine.  The Operator was able to correct the situation in a timely manner. 
During the Inspection, there were several issues that were found during the inspection.  The Deficiencies have 
been summarized in Appendix A: Compliance Inspection Findings. 
 
Other: 
 



Page 2 of 17 
 

 

Short discussion:  The Operator for the system has been very cooperative and responsible in responding to the 
deficiencies that were revealed during the inspection.   At this time, the Operator is assembling documentation 
and completing plant and system updates to mitigate and/or correct deficiencies discovered during the inspection.  
Most of the outstanding issues were addressed in a 2/24/24 email from the Operator. 

 
A. INTRODUCTION  
 
 1. Permit Status  
  Full Permit 78-008 was issued on February 6, 1977.         

Amendment(s)  No amendments         
  Are the permit provisions complied with? Yes, no special provisions.     
  Is the permit up to date? No, there have been changes to filters at treatment plant, addition of 

backwash water recycling, and the replacement of the in-ground tank with two welded steel tanks. 
The Water system is required to submit along with the previously submitted permit 
amendment request, the CEQA documentation, the reservoir data sheets, and any other 
supporting documentation for the two storage reservoirs (Tanks 01 and 02).  It is anticipated 
that the water system will provide the additional documentation at a later date.    

  List data sheets on file (permit, files, etc.) Distribution, raw water diversion, transmission mains, 
booster station, disinfection, and filter plant.     

 
 2. Changes in System 
  Since last annual inspection Replaced in-ground storage tanks with welded steel tanks, installed 

new booster station, and installed new SCADA system.  Title 22 Sec 64556(a)(1) requires all 
distribution storage reservoirs greater than 100,000 gallons to be permitted.         

  Planned future changes None         
 
 3. Consumer and Production Data 

 
Production Data Based on Annual Reports to Department 

Table 1 - Finished Water Produced, Purchased or SoldA 

Year 
Service 

Connections 
(metered) 

Population 

Demand (MG)  
Max. 
Daily 

Demand 
(GPM)B 

Peak 
Hourly 

Demand 
(GPM)C 

Max Day Max Month Annual 

Produced Date Produced Month Produced 

2013 608 2,000 1.002 7/03/2013 23.2 July 153.1 696 1,044 

2014 615 1,800 1.001 7/21/2014 18.42 July 124.42 695 1,043 

2015 619 1,800 0.749 8/31/2015 14.97 Aug 105.32 520 780 

2016 621 1,800 0.844 8/3/2016 19.02 Aug 112.61 586 879 

2017 623 1,800 0.905 8/10/2017 20.269 Aug 125.77 628 943 

2018 623 1,800 0.873 8/1/2018 19.585 July 128.184 606 909 

2019 623 1,800 0.808 8/5/2019 20.8 Aug 129.36 561 842 



Page 3 of 17 
 

 

2020 627 1,800 0.798 9/07/2020 26.5 Aug 151.86 554 831 

2021 631 1,800 0.800 7/13/2021 20.66 July 136.65 556 833 

2022 631 1,800 0.780 8/24/2022 18.71 Aug 129.31 542 813 

 
Notes:  
A Data from electronic annual water system reports 

 B Per Section 64554, maximum day demand determined by reported max day demand, when maximum day 
demand was not reported, maximum month was used to calculate max day demand, when maximum month 
was not reported annual demand was used to calculate max day demand.  
C 1.5 times max day demand 
 
Discussion and appraisal The reported water production is based on the master meter located at 
the outlet from the filters.  The average maximum day demand over the past ten years is 594 gpm.  
The maximum day demand was determined in accordance with Chapter 16. California Waterworks 
Standards, §64554. New and Existing Source Capacity. The max day demand scenario is based on 
the highest reported daily max day demand or calculated from the highest monthly max day 
demand in the last ten years. The maximum day demand for water system was 696 gpm, and the 
peak hourly demand for water system is 1,044 gpm based on the data provided in the 2013 
electronic Annual Report.    
 

B. SOURCE DATA 
 

Table 2 – Source Water Data 
Sources Status Capacity Comments 
Surface Water 
Boardman 
Canal Active 1,380 gpm The capacity is based on the current filter capacity of the 

District’s treatment plant. 
Groundwater- None 
 Total 1,380 gpm  

 
Discussion and appraisal  
The District’s source capacity is based on the capacity of the surface water treatment plant.  Although 
the District does not have a water supply agreement with Placer County Water Agency (PCWA) that 
guarantees a minimum supply of raw water, based on PCWA’s source capacity within Zone 1, which 
serves the District.  Reportedly, PCWA should be able to supply the District with at least 1,380 gpm 
continuously well into the future.  In order to meet Waterworks Standards for source capacity, a water 
system must have sufficient source capacity to reliably supply the highest maximum day demand over 
the past ten years.  The highest maximum day demand reported by the District over the past ten years 
was 696 gpm during 2013.  The District’s total source capacity is sufficient to meet maximum day 
demands, and even with the largest filter out of service, the District’s source capacity of 852 gpm is still 
sufficient to meet maximum day demands.      

 
C. STORAGE DATA 
 

Table 3 – Storage Tank Data 
 

Name Type Capacity Zone Comments 

Tank 01 Welded 
Steel 783,000 gallons Main The two tanks are very similar in construction 

and equipment.  However, they vary slightly 



Page 4 of 17 
 

 

Tank 02 Welded 
Steel 774,000 gallons Main 

in rated capacity.  There were no visible signs 
of damage or deterioration of the tank coating 
in either tank; the apex vents on each tank 
were visible from ground level.  The vents 
were found to be screened and the 
respective overflow lines discharge through a 
flapper valve into a drop inlet.   

Booster 
Tank 

Welded 
Steel 

Pressure 
Vessel 

5,700 gallons 
(see comments) Upper 

Air cushion is maintained through manual 
operation of an air compressor by the 
operator.  The water level in the pressure 
tank is checked weekly.  The Division does 
not consider Hydropneumatic tanks as 
storage.   

Total  1.557 MG   
 

 Are all data sheets completed and on file? No, new storage tank data sheets needed  
Are ODW coating procedures adhered to?  Reportedly.  
Discussion and appraisal: Title 22 Sec 64556(a)(1) requires all distribution storage reservoirs 
greater than 100,000 gallons to be permitted.  The Water system is required to submit along with 
the previously submitted permit amendment request, the CEQA documentation, the reservoir 
data sheets, and any other supporting documentation for the two storage reservoirs (Tanks 01 
and 02). 
Due to recent wildfires in the State of California, the Division needs water systems to provide 
latitudinal and longitudinal coordinates of water storage tanks for emergency fire fighting 
purposes.  Since the Water system has not submitted reservoir data sheets for the two storage 
reservoirs, the water system shall complete reservoir data sheets that include the latitudinal and 
longitudinal coordinates for each tank and submit the data sheets to the Division. 
According to the previous inspection report, the two new tanks appeared to be in good condition and 
met Waterworks Standards for construction with one exception.  The roof hatches on both tanks had a 
small stub of open pipe on the side.  The previous Operator, Gerry LaBudde, reported that he installed 
threaded pvc caps on each pipe and provided photos showing the alteration.   
Current Waterworks Standards require that a water system serving less than 1,000 service connections 
must have storage capacity equal to or greater than the maximum day demand or total source and 
storage capacity equal to at least twice the maximum day demands.  Based on Division of Drinking 
Water’s (Division) records, the District’s highest reported maximum day demand over the past ten years 
was 1.026 MG during 2012.  The District’s total available storage capacity is 1.557 MG; therefore, the 
District is able to meet current Waterworks Standards through storage capacity.  

 
D. TREATMENT 
 
 1. Surface Water Sources 
  Treatment classification: The surface water treatment plant is currently classified as conventional 

filtration with a maximum filtration rate of 1,380 gpm (1.99 MGD). 
  Describe treatment process: Water is supplied under gravity to the treatment plant flocculation 

chambers from a diversion on the Bowman Canal upstream from the PCWA Bowman treatment 
plant.  Polymer coagulant is fed along with a soda ash solution in an inlet trough just prior to the 
flocculation basins.   

   
  A third feed line is available to supply Alum.  Water overflows from the first flocculation basin into a 

second flocculation basin and from there into a sedimentation basin that includes a small area 
equipped with tube settlers under the overflow weirs.  The overflow weirs supply water through an 
outlet trough to a wet well where three variable frequency drive (VFD) turbine pumps supply water 
to the District’s filters.  A sodium hypochlorite solution is fed into the wet well. The filter plant 



Page 5 of 17 
 

 

features three pressure filter vessels, two 8-foot diameter by 22-foot long and one smaller 6-foot 
diameter by 18-foot long, which is not typically used. Each filter is equipped with fixed surface 
washers and reportedly contains 12 inches of anthracite and over 18 inches of sand filter media. 
The effluent from the filters is injected with a sodium hypochlorite solution then supplied to Tank 01 
through approximately 1,300’ of parallel 6-inch diameter and 8-inch diameter transmission mains 
followed by an additional 1,300 feet of 6-inch diameter transmission main only.  Water flows out of 
Tank 01 into Tank 02, and a booster station with a 10 hp centrifugal pump and a 10 hp turbine 
pump supplies water from the Tank 02 outlet to the Upper Zone. The Main Zone is fed from the 
Tank 02 by gravity flow.     
 
Discussion and appraisal  During the Inspection the tube settlers were covered with sludge.  
In addition there appeared to be depressions in the tube settlers that may signify damage.  It 
also appeared that there was significant build-up of sludge on the tube settlers, the overflow 
weirs, and the overflow trough leading to the filters.  The sludge build-up is concerning to 
the Division, because sloughing of the sludge may occur.  If significant sloughing of sludge 
does occur, it could lead to plugging or damage of the filter feed pumps, and/or overloading 
the filter(s).  This may lead to filtration problems such as break-through, shortened filter 
runs, and/or mudballs in the media. 
Reportedly, the sludge and debris has been removed from the tube settlers, the overflow 
weirs, and the overflow trough leading to the filters.  However, the Division will need 
photographic evidence to confirm that the work has been completed.  The water system 
shall provide pictures that show that the cleaning was accomplished.    
 

  Filtration: 
  Describe filtration removal credits granted by the Division: A conventional filtration system 

using dual media filters must be capable of providing 2.5-log (99.7%) removal of Giardia cysts and 
2-log (99%) removal of viruses.          
Describe applicable filtration performance standards under Section 64653: Performance 
standards require that the turbidity level of the filtered water should be equal to or less than 
0.3 NTU in 95 percent of the measurements taken each month, shall not exceed 1 NTU for more 
than one continuous hour, and shall not exceed 1.0 NTU for more than eight consecutive hours.  

  Are filtration performance standards met? Based on monthly treatment records submitted to the 
Division by the District, filtration performance standards are consistently met.  Filtered water 
turbidities are consistently below 0.1 NTU.           
Describe filtration monitoring requirements (Section 64655): Turbidity measurements of the 
combined filter effluent (CFE), must be collected before the storage tank, at least once every four 
hours.  Continuous monitoring can be used if the supplier validates the accuracy of the 
measurements on a weekly basis.  Systems serving less than 500 persons per day may reduce the 
CFE sampling to one grab sample per day.  Turbidity measurements of the individual filter effluent 
must be conducted continuously and recorded at least once every 15 minutes.    

  Are filtration monitoring requirements met?  Reportedly, the District utilizes in-line turbidimeters 
to continuously measure the individual filter effluent turbidity as well as the combined filter effluent 
turbidity.              

  Are individual filters monitored? Yes, additionally, each filter cell is equipped with a sampling 
port that can be used to monitor an individual cell as well.       
Type and model of turbidimeters used The District utilizes Hach 1720E, in-line turbidimeters to 
monitor the individual filter effluent from each filter and the combined filter effluent prior to the 
storage tank.  A Hach SS6 surface scatter turbidimeter is used to monitor the raw water turbidity.  
How often are turbidimeters calibrated?  The turbidimeters are calibrated at least quarterly.  The 
calibration of the turbidimeters is reported on the monthly treatment records submitted to the 
Division.    
How are they calibrated and what standards are used? The in-line turbidimeters and 2100N 
bench top turbidimeter are calibrated with a formazin standard quarterly.  The in-line turbidimeters 



Page 6 of 17 
 

 

are checked versus the bench top turbidimeter weekly, and the bench top turbidimeter is checked 
versus secondary standards at the same time.    
Discussion and appraisal The District calibrates and verifies the in-line turbidimeters and bench 
top turbidimeter as required. According to Division records, the last filter inspection was conducted 
in 2018.  Reportedly, the Water system is planning to conduct filter examination(s) for the filters.         

 
  Disinfection:  

Type   12.5% sodium hypochlorite solution (Sani-chlor)  
Capacity   1.25 gph maximum; 0.2 gph minimum    
Standby pumps  A replacement pump is kept at the treatment plant along with repair kits.  
 
"CT" values 
Residuals Lowest residual reported over the last two years was a winter value of 0.20 milligrams 
per liter (mg/L) during the time of the Inspection during the failure (vapor lock) of the post 
chlorination injection pump and a summer value of 0.5 mg/L during July of 2022.    

  Describe applicable disinfection performance standards (Section 64654): Disinfection must be 
sufficient to provide a 0.5-log inactivation of Giardia cysts and a 2-log inactivation of viruses.  Water 
delivered to the distribution system must contain a minimum of 0.2 mg/L free chlorine residual.  A 
detectable level of free chlorine residual must be maintained in the distribution system.   

  Are disinfection performance standards met? The new storage tanks are normally operated in 
series with a top inlet and bottom outlet approximately 120º from the inlet in Tank 01 and Tank 02.  
Based on tracer studies performed on similar tank configurations this results in an estimated 
short-circuiting factor of 0.3.  Based on a maximum summer-time flow rate of 900 gpm (two pumps 
operating at maximum output), a maximum pH of 8.8, a minimum temperature of 14 ºC, and a 
minimum chlorine residual of 0.60 milligrams per liter (mg/L), the District provides a minimum 
5.0-log inactivation of Giardia cysts during the summer.  Based on a maximum winter-time flow rate 